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ADMITTING ORDERS

· Admit to ICU under the service of _________________________________

· Diagnosis: Thyroid Storm

· NPO

· Monitor vital signs every hour till stable.

· Monitor I and O every shift and record.

· Hook to cardiac monitor and O2 inhalation/nasal cannula.

· Request for: 
· CBC, Na+, K+, BUN, creatinine, SGPT 

· TSH, FT3, FT4

· Blood culture, if necessary

· Urinalysis

· Chest x-ray (PA/lateral)

· 12 L ECG

· IVF: D5MM or D5NR 1 L to run for 8 to 12 hours.   Watch out for congestion.

· Propylthiouracil (PTU) 200-300 mg every 4 to 6 hours, or Methimazole 20 mg every 8 hours, or Carbimazole 20 mg every 8 hours;

· Consider Potassium Iodine (Lugol’s Solution) 2-5 drops per orem every 8 hours, given 1 hour after the antithyroid;

· Propranolol (if no contraindication to Beta Blockers) 40 mg/tablet TID or QID, hold for heart rate < 60/minute and/or BP < 100 systolic, or Verapamil 40-80 mg/tablet TID;

· Consider Digoxin for atrial fibrillation;

· Consider Dexamethasone 2 mg PO or IV every 6 hours;

· Start necessary treatment for precipitating illness, e.g. antibiotics for infection, management of MI or CVA;

· Paracetamol 500 mg/tablet every 4 hours prn for temperature 37.8 and above;

· Sedatives, if necessary;

· Diuretics, in cases with pulmonary congestion/heart failure
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